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saronas. FCC RF Test Report

Report No. : FG282609B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0016
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG282609B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.48 6.12 6.38 PASS
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26dB Bandwidth
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Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
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Conducted Band Edge
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Date: 24, SEP.2022 21:38:39

Ny m
Spectrum @ | Spectrum Y
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPur
imit dheck PAES | SPURIGING QHBEK ABS_ pAfS
20 UEH‘“' e - a “ %Phe $ryiipus [InE ABS PARS
ine _BPURIOUS_| INE_ABS 3 /’\ ine _ {B"I‘ 3_LINE_ABS | ARS
10 dBm ! 10 dBm H
l
| \
ods \ 0 dem f
-10 dém k -10ds
-20 dBm ,‘11 -20d f
d 1
-30 dam ‘\ -30 der,
| W) M
-40 dBm M\.,J e \‘\
-50 dBm Pt ’f 50 dB N
| et ’l/"’ \.l E—
-60 dBm -50 dBm
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop B26.0 MHz | | | Start 847.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Range Low | Range Up | REBW | Frequency | Power Abs | ALimit Range Lovy Range L, RBW Frequenc’ Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,24476 MHz -48.74 dBm -35.74 d& 847.000 MHz 849,000 MHz 100.000 kHz 848,75325 MHz 20.34 dBém -9.66 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.99550 MHz -23.44 dBm -10.44 dB 849,000 MHz 850,000 MHz 20.000 kHz 540,00050 MHz -23.79 dém -10.79 dB
824.000 MHz 526,000 MHz 100,000 kHz 524.28272 MHz 20.78 dBm -0.22 db 850,000 MHz 860,000 MHz 100.000 kHz 350.01499 MHz -40,53 dim ~36.53 dB
T
I e L )y ) (]

Date: 24 SEP.2022 21:5219

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum :E' Spectrum Y
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
AF | SPURIGHIE CHBEKABS _ PARS
20 ”H‘L‘m (KhP.r:k ‘ ‘ PAKS o) D‘%w»ﬁmbsh ps
[We _$purioUS_|INE_ABS PABS ine _ FIIRIFIJS_ INE_ABS_| PARS
——
10 dem “‘*““"“““*\I 10 derf -
0 de / {\ 0 ..n.l.f \\
-10 dam i -10d| i
SPURIDS. LINE 263 |' | Il {
-20 dBm \“ -20
| LY A*J |
-30 dem » 0 dem \\\
~ A /ﬁ" ™~ .
40 dBm -40 dBrv
1 7 N —~]_
50 dBm 50dB —
/"‘—> ""-,‘\w“w‘
60 dBm — —= - -60 dBm ——
=70 dBm: -70 dBn
Start 815.0 MHz 3003 pts Stop 826.0 MHz_| | |['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALlimit | Range low | RangeuUp | REBW | Frequency | powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz £22.99600 MHz -37.04 dBm -24.04 di 547.000 MHz 840,000 MHz 100.000 kHz 548.46953 MHz 12.96 dBm -17.04 dB
£23.000 MHz 524.000 MHz 20.000 kHz £23.99950 MHz -29.50 dBm -16.50 di §49.000 MHz 850,000 MHz 20.000 kHz 949.00050 MHz -29.11 dBm -16.11 dB
524.000 MHz £26.000 MHz 100,000 kHz §24.89810 MHz 12.84 dBm -17.16 d8 850,000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -38.81 dBm -25.81 dB
!
| ( )| ] 0 ]

Date: 24, SEP.2022 21:44.09

Date: 24 SEP.2022 21:57.49

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A37 of A95




SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24, SEP.2022 21-40:29

Date: 24 SEP.2022 21:54.09

N o
pectrum | (28)|[[spectrum ) i
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
imit ¢heck ,thgsmmm;y;uaz, paks
0 uhﬁm EPURIOUS_) INE_ABS [\ anf PURIDUS_)LINE_ABS_| PARS
10 dBm 10 dBm [ \
\ oot
-10 dém -10ds i
-20 dém H -20dl
-30 dBm Jv', \ -30 d?{vj \
-40 dBm ".‘\'w @9—«# T -\‘
-50 dBm -, / 50 dB .
p— . | mm—
-60 dBm — -60 dBm:
B it Bl et SRR ——
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,29271 MHz -48.91 dBm -35.91 d& 847.000 MHz 849,000 MHz 100.000 kHz 848.76324 MHz 20.15 dBm -9.85 dB
823.000 MHz 524,000 MHz 20.000 kHz 823.99950 MHz -23.43 dBm -10.43 dB 542,000 MHz 850,000 MHz 20.000 khz 540,00050 MHz -23.82 dBm -10.82 dB
824.000 MHz 526,000 MHz 100.000 kHz 824.25075 MHz 19.83 dBm -10.17 dB 850.000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz 49,14 dim ~36.14 dB
i Y T
( Il J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24.SEP.2022 21:45.59

Date: 24 SEP.2022 21:59.39

¢ “trum ﬂg‘ Spectrum u_?
Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AR | SPURIHE CHBEKABS_ PABS
20d H_"Il(hﬂr:k PABS DU a8 -
e GPURIOUS [INE ABS BAES ine _| Fumrus_ INE_ABS_] PARS
)
10 dem- L’ 10 uuly\ -.! -
ode { \ 0 den 1
IR ||
-10 dBm - -0d i
SPURIOUS LTE 7B | [ |
-20 dBm 204 1
-30 dam 7 hm Mm..
-4 dBm V-ad -40 den
=gy -
‘_,,.-"' o o
50 dBm -5od <]
-60 dem f = -60 dBm —
it TISIATNN AN —
=70 dBm -70 dBn
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -39.73 dBm -26.73 dB 847,000 MHz 949,000 MHz 100.000 kHz 947,95208 MHz 12,20 dim -17.80 dB
823.000 MHz 824.000 MHz 20.000 kHz 823,99950 MHz -31.76 dBm -18.76 di 545,000 MHz 850,000 MHz 20.000 kHz 845.00050 MHz -29.98 dBm -16.98 dB
824.000 MHz 826.000 MHz 100.000 kHz 824 64635 MHz 11.99 dBm -18.01 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -40.98 dBm -27.98 dB
!
1 v [ Jjd ) t (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number : A38 of A95




SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24, SEP.2022 21:42:18

Date: 24 SEP.2022 21:55:50

spectrum @ | Spectrum Y
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
imit ¢heck | SPURIGHIG OHBIEK ABS _ paks
0 ”EHJ“ o ] ] “ %Phe $rURipus | InNE ABS PARS
ine _BPURIOUS_| INE_ABS ine _ n\l‘- S_| INE_ABS | 35
10 dBm 10 dBm f‘ \
ods 0 dem H
-10 dém 10 dB
SPURIOUS_LINE_ABS
-20 dBm 204
-30 dBm -30 dW 1
40 dam W' \\
-50 dBm — 50 dB
PR N |// \\J*MMM_\
T M
-60 dBm -50 dBm
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz_| | |['Start 847.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Lowt Range U RBW Frequenc Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,26873 MHz -51.04 dBm -38.04 d& 847.000 MHz 849,000 MHz 100.000 kHz 848.71728 MHz 18.75 dém -11.25 dB
£23.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz ~26.45 dBm -13.45 dB 848,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.26 dBm -12.26 dB
824.000 MHz 526,000 MHz 100,000 kHz 524.25075 MHz 19.10 dém -10.00 dB 850,000 MHz 860,000 MH=2 100,000 kHz 350, 45455 MHz -50.76 dBm _37.76 dB
]" Y
( Il J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2022 21:47.49

Date: 24 SEP.2022 22:01:29

¢ “trum ﬂg‘ Spectrum u_?
Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AR | SPURIHE CHBEKABS_ PABS

20d H_"Il(hﬂr:k PABS DU a8 -

ine _bPURIOUS_| INE_ABS PARS ine _ Fumrus_ INE_ABS_] PARS
10 dBm f.r » -.\ 10 G"Jr ‘-‘ T
0de ! 0 dBr 1

[ ] |
-10 dBm: i | -10d 1
-20 dém ! \ -20 T
-30 dam J ‘M js(yu...
-40 dBm r"l 40 derr L‘N‘\\ T“\.\\
-
e el "
-50 dBm /,./“ 50 ~]
-60 dBm — -60 dBm —
-70 dBm -70 dBrv
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

815.000 MHz 523,000 MHz 100.000 kHz 822,95604 MHz -42.84 dBm -20.84 dB 847,000 MHz 949,000 MHz 100.000 kHz 948,53347 MHz 10.82 dim -19.18 dB

823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -34.39 dBm -21.39 d& £42.000 MHz 850.000 MHz 20.000 kHz 542.00050 MHz -33.13 dBm -20.13 dB

824.000 MHz 826.000 MHz 100.000 kHz 82479421 MHz 10.68 dBm -19.32 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.01499 MHz -43.79 dBm -30.79 dB

Y
1 v [ Jjd ) t ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A39 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.80 dBm Offset 4.80 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 24.80 dém
SGL Count 100/100

offset 4.80 d& Mode Auto Sweep

@1 AvgPwr

]’r 1

Date: 24, SEP.2022 22-04°40

imit ¢heck N ,Zsjgsmmm;yauaz, paks
20 uhﬁm EPURIOUS_|LINE_ABS /\ Pihe FIIRIOIJS]; INE_ABS_| PARS
10 dBm- ! 10 dBm I i
1 |
-10 dam
SPURIOUS_LINE_ABS
-20 dBm \‘ T
-30 dBm / Mij‘\“ ' \\
-40 dem ’J‘/ ""«.Lﬂ H\
-50 dBm /\j /T'\,}’ 50 dB WI\\
Pt SUS EE : NI S N
-60 dBm = -60 dBm:
SR S ]
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,99600 MHz -44.01 dBm -31.01 d& 846,000 MHz 849,000 MHz 100.000 kHz 848.73776 MHz 20.51 dBém -9.49 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -22.13 dBm -9.13 dB 540,000 MHz 850,000 MHz 30.000 kHz 549.00050 MHz -22.09 dBm -0.00 dB
824.000 MHz 827,000 MHz 100.000 kHz £24.24725 MHz 20.88 dBm -9.12 d& 850,000 MHz 860,000 MHz 100.000 kHz 950,00500 MHz -42,97 dBm -29.97 dB

( I

Date: 24 SEP.2022 2211825

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

¢ “trum ﬂg‘ Spectrum u_?
Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AR | SPURIHE CHBEKABS_ PABS
20d H_"Il(hﬂr:k PABS DU a8 -
ine _BPURIOUS_| INE_ABS PARS ine _§PURIOUS_| {NE_ABS_] PARS
10 dBm v 7 B v revorworn
0 dBi - dBrr
-10 dém: ,’ \ -10 de \L
SPURIOUS_LINE_ABS J' |
-20 dém ( -20d t
-30 dam -30 denn
=~
"""W/.IFNN’) '\‘"‘-\J ™.
40 dBm -40 dBn
st Mot
it e
-50 dam — e 50de
W fmesrernd
TR
-60 dBm up«""w -60 dBrm ‘\\"‘
S
-70 dBm -70 dBn
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
615.000 MHz 523,000 MHz 100,000 kHz 622,95604 MHz -32.88 dBm -19.68 d& 546.000 MHz 849,000 MHz 100.000 kHz 847.68282 MHz .88 dBm -21.12 dB
823.000 MHz 824.000 MHz 30.000 kHz 823,99650 MHz -33.08 dBm -20.08 d& 848,000 MHz 850,000 MHz 30.000 kHz 548,00050 MHz -32.03 dBm -19.03 dB
824.000 MHz 827.000 MHz 100.000 kHz 82598551 MHz 9.22 dBrm -20.78 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -31.76 dBm -18.76 dB
Y
1 v [ Jjd ) 1 ]

Date: 24.SEP.2022 22.10:10

Date: 24 SEP.2022 22:23.55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A40 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Date: 24, SEP.2022 22-06:30

m
pectrum ) [&)|[[spectrum ) =
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100

@1 AvgPwr @1 avgPur
imit ¢heck | SPURIGHIG OHBIEKABS _ paks
20 UE‘,’;‘,E SPURIOUS LINE _ABS ,'\I “ e PURTOUS} TNE_ABS | PARS
10 dem f j 10 dém }' ‘
" Al . Hi
-10 dém -10ds 1
-20 dBm \\ 204 l]
=30 dem: f Mk -30 dBrm \jj)wr’i \
40 dBm / m MJJ'L \ !
-50 dam -50 dB ﬁ—w%‘
—
[P E— _,/W i N
-60 dBm - -50 dBm
“-‘“—MMM‘ e R PN SNSRI ER——
70 dém -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz || [ 'Start 846.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,96404 MHz -37.82 dBm -24.62 d& 846,000 MHz 849,000 MHz 100.000 kHz 848.74076 MHz 19.59 dém -10.41 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99850 MHz -22.86 dBm -9.86 dB 849,000 MHz 850,000 MHz 30.000 kHz 540,00250 MHz -22.27 dém -9.27 dB
824.000 MHz 527,000 MHz 100,000 kHz 524.21120 MHz 19.62 dBm -10.38 dB 850,000 MHz 860,000 MHz 100.000 kHz 350.02498 MHz -3E.28 dim -22.28 dB
]" T R BEBEEEE
( )i J v

Date: 24 SEP.2022 22:20.15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum @ (| Spectrum by
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AE | SPURIGE CHBEK ABS_ PARS
20 ”H‘L‘m (KhP.r:k ‘ ‘ PAES o) D‘Eirb‘m'(ﬂhysh ps
[he _bPURIOUS_|INE_ABS PABS ine _EPURIOUS_| [NE_ABS | PARS
10 dBm: 10 dem
C— bt
oa [ b eer \
-10 d&m / \ -10 dB i
SPURIOUS_LINE_&RS I |
-20 dBm ( 204 i
-30 dBm -30 dBrmv
e n '\M‘J'\
-40 dBm — -40 dBrr
o ey \\«-_,___h
-50 dBm 50 dB — =
,,.,uun"w e
T D
-60 dB bW -60 dBm e S—
B R
70 dém 70 derm
Start 815.0 MHz 3003 pts Stop B27.0 MHz | | | Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALlimit | Range low | RangeuUp | REBW | Frequency | powerabs | ALimit
615.000 MHz 923,000 MHz 100.000 kHz 822,96404 MHz -35.26 dBm -22.26 dB 546,000 MH= 949,000 MHz 100,000 FH= 547 20330 MH= > 0% dom —22.05 0B
£23.000 MHz 524.000 MHz 30.000 kHz £23.99850 MHz -35.07 dBm -22.07 dé §49.000 MHz 850,000 MHz 30.000 kHz 949.00050 MHz -33.74 dBm -20.74 dB
5824.000 MHz §27.000 MHz 100.000 kHz 82595854 MHz 7.70 dém -22.30 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -33,31 dém -20.31 dB
T
I - ( ) ] T -

Date: 24, SEP.2022 22:12.00

Date: 24 SEP.2022 22:25.46

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A41 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPur
imit ¢heck | SPURIGHIG OHBIEK ABS _ paks
20 UE‘,’;‘,E SPURIOUS LINE _ABS /\ “ e PURTOUSANE_ABS | PARS
10 dBm | 10 dBm i ‘
/ IL i
-10 dém 1 -10ds 1
-20 dém -20dl
\ !
-30 dem )l w\l -30 derm M mf 1\
-40 dém / = ,’-\ dphe \
50 dBm ,nruml"m{ 50 de “}‘ , mﬁw
[ __ufvm ~ N— S S I
-60 dBm -60 dBm:
B B A AR———
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,91608 MHz -43.28 dBm -30.28 d& 846,000 MHz 849,000 MHz 100.000 kHz 848.73177 MHz 18.45 dém -11.55 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99950 MHz -25.80 dBm -12.60 dB 849,000 MHz 850,000 MHz 30.000 kHz 540,00050 MHz -25.70 dém -12.70 dB
824.000 MHz 527,000 MHz 100.000 kHz 824,25624 MHz 18.93 dBm -11.07 dB 850,000 MHz 860,000 MHz 100.000 kHz 350.02498 MHz 41,83 dim -28,83 dB
] J )il ) ]

Date: 24, SEP.2022 22:08:20

L

Date: 24 SEP.2022 22:22.05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24.SEP.2022 221351

Spectrum @ (| Spectrum by
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
AF | SPURIGHIE CHBEKABS _ PARS
o0 ghimit (KhP.r:k ‘ ‘ PAKS o) D‘Eirb‘m'(ﬂhysh ps
Ine _EPURIOUS_| INE_ABS PABS ine _§PURIOUS_| INE_ABS | PARS
10 dem 10 dem
rmmmmw »
0da A e !
J ' \
-10 dem J i 110 dB ‘
SPURIOUS_LINE_BBS | i
-20 dBm | -20di T
-30 dBm -30 dem
B SO
-40 dBm M”’,._«L’- -40 dBry T~ \\‘
K s = 50 dB
sodem | e = B g
‘_,,--"/‘. ‘*——\__'
60 dBm = -60 dBm
S I — —
70 dém 70 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| | |['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALlimit | Range low | RangeuUp | REBW | Frequency | powerabs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 922,99600 MHz -40.15 dBm -27.19 db 546,000 MH= 843,000 MH= 100,000 FH= T47.11038 TH= 503 dom —23.07 4B
£23.000 MHz 524.000 MHz 30.000 kHz £23.99950 MHz -37.98 dBm -24.08 di §49.000 MHz 850,000 MHz 30.000 kHz 949.00050 MHz -36.28 dBm -23.28 dB
524.000 MHz £27.000 MHz 100,000 kHz 826,.89261 MHz 5.94 dBm -23.06 d8 850,000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -36.79 dBm -23.79 dB
!
il - ( X ] q -

Date: 24 SEP.2022 22:27.36

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A42 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24, SEP.2022 22-30047

o
pectrum ) [&)|[[spectrum ) =
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100

@1 AvgPwr @1 avgPur
imit ¢heck | SPURIGHIG OHBIEK ABS _ paks
20 UE‘,’;‘,E SPURIOUS LINE _ABS "\ “ %P _bpurtoUs | INE_ABY | PARS
10 dBm { 10 dBm (l
JJ \ /
-10 dém 1 -10ds
20d "
-20 dBm I 20 ‘J" \
-30 dBm / J\ . 30 dBm Jﬁ.\ﬁ lﬁ.d \
-40 dBm E\J” ¥ 7
.,\ Sl Pt e’V M‘u [,-\
-50 dBm -50 de e
P — oL —
60 dBm -60 dBm s
B e ]
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz || [ 'Start 844.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit

815.000 MHz 823.000 MHz 100.000 kHz §22,22877 MHz -43.35 dBm -30.35 d& 844,000 MHz 849,000 MHz 100.000 kHz 848.66783 MHz 20.50 dBém -9.50 dB

823.000 MHz 824.000 MHz 50.000 kHz 823,99550 MHz -21.38 dBm -8.38 dB 849,000 MHz 850,000 MHz 50.000 kHz 540.03247 MHz -22.07 dém -9.07 dB

824.000 MHz 529,000 MHz 100.000 kHz 824,31219 MHz 19.99 dBm -10.01 dB 850,000 MHz 860,000 MHz 100.000 kHz 35081419 MHz -42,66 dim -29.66 dB

]—r T R BEBEEEE
( )i J v

Date: 24 SEP.2022 22:44:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

¢ “trum ﬂg‘ Spectrum u_?
Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AR | SPURIHE CHBEKABS_ PABS
20 ghimit heck PAES 5 G b
ine _BPURIOUS_| INE_ABS PARS ine _§PURIOUS_| INE_ABS_] PARS
10 dBm: 10 dam
T 8 \f-mwlw\n.\ e LoV AL
o / Jaor
-10 dém ‘ \ 10 dB
-20 dBm r 20 d \
-30 dam -30 denn
™ "“WJ T bt
-40 dem ] -40 der P
L~ ]
50 dBm 50 dB e e ]
NS \MM
f -60 dBm =
=70 dBm -70 dBn
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

815.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -34.19 dBm -21.19 dB 844,000 MHz 849,000 MHz 100.000 kHz 845.30619 MHz 6.77 dBm -23.23 dB

823.000 MHz 824.000 MHz 50.000 kHz 823,99750 MHz -31.62 dBm -ie.62 di 848,000 MHz 850,000 MHz 50.000 kHz 548,00150 MHz -31,90 dBm -18.90 dB

824.000 MHz £29.000 MHz 100.000 kHz §27.39910 MHz 5.65 dBrm -23.35 d8 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -32.06 dBm -19.06 dB

Y
1 v [ Jjd ) 1 ]

Date: 24, SEP.2022 22.36.18

Date: 24 SEP.2022 22:50.01

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number : A43 of A95




SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Date: 24, SEP.2022 22:32°37

Date: 24 SEP.2022 22:46:21

Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
imit ¢heck | SPURIGHIG OHBIEK ABS _ paks
20 uhﬁm EPURIOUS_|LINE_ABS "\ “ e $rurtous | INE_AB PARS
10 dBm ‘lf | 10 dBm !l
g ’ﬁ /
-10 dem ‘J A 10de i
! 20d f
20 dam f “M‘,h 20 jM T
-30 dem it ; -30 dem - 1
n
V) L AR
o o RS TV
-50 dBm f\mu* | 50 dB ﬂ
] ]
-60 dBm s -60 dBm: 2
B — —— ]
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,18082 MHz -44.60 dBm -31.60 d& 844,000 MHz 849,000 MHz 100.000 kHz 848.62288 MHz 19.58 dém -10.42 dB
823.000 MHz 824,000 MHz 50.000 kHz 82399750 MHz -21.35 dBm -8.35 dB 549,000 MHz 550,000 MHz 50.000 kHz 540,00848 MHz ~20.11 dBm ~7.11 dB
824.000 MHz 829,000 MHz 100.000 kHz £24.34216 MHz 20.23 dBm -9.77 d& 850,000 MHz 860,000 MHz 100.000 kHz 950,80420 MHz -44,14 dBm -31.14 dB
]" T R BEBEEEE
( Il J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Date: 24, SEP.2022 22:38.10

Date: 24 SEP.2022 22:51:51

Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AR | SPURIHE CHBEKABS_ PABS
20 ghimit heck PAES 5 G b
ine _BPURIOUS_| INE_ABS PARS ine _§PURIOUS_| INE_ABS_] PARS
10 dBm
R 2y T )
0 dB
-10 dam
SPURIOUS_LINE_ABS
-20 dBm / \
-30 dam -30 denn
Vrstt e,
40 dem o] 40 dBrr w‘.‘. R
M’,\—-—'—"
r \ 50 dB i
50 dam — 50 R TS
60 dapne— &0d [ M)
= dBm ey
-70 dBm -70 dBn
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -37.13 dBm -24.13 dB 844,000 MHz 849,000 MHz 100.000 kHz 844.89161 MHz 5.69 dBm -24,31 dB
823.000 MHz 824.000 MHz 50.000 kHz 823,99251 MHz -33.72 dBm -20.72 di 848,000 MHz 850,000 MHz 50.000 kHz 548,00948 MHz -33.59 dBm -20.5¢ dB
824.000 MHz £29.000 MHz 100.000 kHz §27.50400 MHz 5.49 dBrm -24.51 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.05495 MHz -34.89 dBm -21.89 dB
Y
1 v [ Jjd ) 1 ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number

1 A44 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m
pectrum ) [&)|[[spectrum ) =
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100

@1 AvgPwr @1 avgPur
imit ¢heck | SPURIGHIG OHBIEK ABS _ paks
20 UE‘,’;‘,E SPURIOUS LINE _ABS /-\ “ e $rurtous | 1r\r7An7'% PARS
10 dBm ]I \ 10 dBm ]
ods 0 dem j
/Y |
-10 dem - -10 d8 7 T
SPURIOUS_LINE_ARS o |
-20 dBm , H 204 NJ \\
-30 dam hm i -30 dem "\
[ ] A LI
=40 dBm 4 !‘ dRrr k‘ ary /
- ‘ u Mot d | A v Lh A
50 dam { - 50 dB 4
P A W Ny
-60 dBm -60 dBm =
NSy — ]
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz || [ 'Start 844.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,17283 MHz -45.61 dBm -32.61 d& 844,000 MHz 849,000 MHz 100.000 kHz 848.68781 MHz 18.49 dém -11.51 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99850 MHz -23.16 dBm -10.16 dB 549,000 MHz 550,000 MHz 50.000 kHz 540.00050 MHz ~22.10 dBm ~9.10 dB
824.000 MHz 520,000 MHz 100,000 kHz 524.34715 MHz 18.56 dém -11.44 dB 850,000 MHz 860,000 MHz 100.000 kHz 350.80420 MHz -44,87 dim -31.87 dB
]" T R BEBEEEE
( )i J v

Date: 24, SEP.2022 22:34'27

Date: 24 SEP. 2022 22:481

1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

¢ “trum ﬂg‘ Spectrum u_?
Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AR | SPURIHE CHBEKABS_ PABS
20d H_"Il(hﬂr:k PABS DU a8 -
ine _BPURIOUS_| INE_ABS PARS ine _§PURIOUS_| INE_ABS_] PARS
10 dBm: 10 dam
i ARk WWM] A il
0 dB q,m T
[ I
-10 dém T 10 d&
-20 dBm H 20 d \
-30 dam } -30 denn L
-40 dem 40 dBry .
P M
50 d8 vl
| =T R ST
H y A, |
-60 dBm e
-70 dBn
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
615.000 MHz 523,000 MHz 100,000 kHz 622,94006 MHz -40.60 dBm -27.60 di 544,000 MHz 549,000 MHz 100.000 kHz 847.72877 MHz 4.81 dBm -25.19 dB
823.000 MHz 824.000 MHz 50.000 kHz 823,99550 MHz -35.37 dBm ~22.37 dB 848,000 MHz 850,000 MHz 50.000 kHz 548,01248 MHz -35.43 dBm -22,43 dB
824.000 MHz £29.000 MHz 100.000 kHz 827 68881 MHz 4.70 dBrm -25.30 d8 850.000 MHz 860,000 MHz 100.000 kHz 850.03497 MHz -37.20 dBm -24,20 dB
Y
1 v [ Jjd ) 1 ]

Date: 24, SEP.2022 22.40.00

Date: 24 SEP.2022 22:53:41

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A45 of A95




SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum @ | Spectrum u_?
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPur
imit ¢heck | SPURIGHIG OHBIEK ABS _ paks
20 UE‘,’;‘,E SPURIOUS LINE _ABS \ “ %Phe $rurtous | INE ABS | PA
10 dBm i 10 d8m
o { o |
N /1
-10 dém v’ -10ds -
20 dBm f ‘\ 204 f ,\
-30 dam l.ﬂ -30 dém - -
40 dem { HV L[ JL T F"l -4 dem J h H‘MJ,’J \
A e k\w Nt S8 ] \ et M NN bt \ 1'\
50 dBm L2 e i /
s e T N
f
-60/88m, -60 dBm:
T}
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §20,19880 MHz -45.01 dBm -32.01 d& 639.000 MHz 849,000 MHz 100.000 kHz 848,39560 MHz 20.18 dBm -9.82 dB
823.000 MHz 524,000 MHz 100.000 kHz 823.99251 MHz -22.59 dBm -9.59 dB 549,000 MHz 850,000 MHz 100.000 kHz 540,00250 MHz -21.66 dém -8.66 dB
824.000 MHz 834,000 MHz 100.000 kHz £24.60440 MHz 20.66 dBm -9.34 d& 850,000 MHz 860,000 MHz 100.000 kHz 852,85215 MHz -43,85 dBm -30.85 dB
]" T R BEBEEEE
( Il J ]

Date: 24, SEP.2022 22-56:52

Date: 24 SEP.2022 23:10.33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
AE | SPURIGE CHBEK ABS_ PARS
20 ghimit ¢ heck PAES o) di&w»’(imbsh B
ine _BPURIOUS_| INE_ABS PABS ine _EPURIOUS_} INE_ABS | PARS
10 dBm 10 dém
o ds AP NP P PURURUN FRUN PP PR o Pasiy s T Y
-10 dém ‘ \ Ju‘ de
SPURIOUS INE_ABS | \ |
-20 dBm ! 20d T
[ \ \
-30 dBm | 30 dem -
/ \
[ e e
-40 dem — -40 der
-50 dBm 50 dB -
'\...-u\\
dBm -50 dBm
70 dBm 70 demn
Start 815.0 MHz 3003 pts Stop B34.0 MHz ) | | Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALlimit | Range low | RangeuUp | REBW | Frequency | powerabs | ALimit
615.000 MHz 923,000 MHz 100.000 kHz 822,94805 MHz -36.93 dBm -23.93 dB 539,000 MH= 949,000 MHz 100,000 FH= 540.06304 K= %30 dom 256108
£23.000 MHz 524.000 MHz 100.000 kHz £23.99051 MHz -34.55 dBm -21.55 di §49.000 MHz 850,000 MHz 100.000 kHz 949.00648 MHz -34.31 dBm -21.31 dB
5824.000 MHz £34.000 MHz 100.000 kHz 529 40950 MHz 3.53 dém -26.47 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -38,68 dém -23.68 dB
T
| ( )| ] [ ]

Date: 24, SEP.2022 23.02.22

Date: 24 SEP.2022 23:16.03

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number

1 A46 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum @ | Spectrum u_?
Ref Level 24.80 dBm  Offset 4.80 d@ Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
imit ¢heck | SPURIGHIG OHBIEK ABS _ paks
20 uhﬁm EPURIOUS_|LINE_ABS \ “ %Phe $rurtous | INE ABS | PARS ﬂ]
10 dBm 10 dBm ; ‘l
l N
I o w
10 dom W 10 A1
SPURIOUS_LINE_ABS \ i
-20 dBm ],J by -20d “
-30 dam \}J 1 -30 denn I ‘rrf\
A
40 dem : |/ L "‘Lﬂ — it -40 der {l\' 7 #
fal | / Lu\{“w‘ TRV P, \:\,«f‘ L W vt~ AW ‘ mﬁ‘ AN
-50 dBm y 4 50 de
S DS N S S
-60/08m -60 dBm e
———
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,22877 MHz -40.75 dBm -27.75 d& 639.000 MHz 849,000 MHz 100.000 kHz 848,40559 MHz 19.55 dém -10.45 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.98951 MHz -23.11 dBm -10.11 dB 549,000 MHz 550,000 MHz 100.000 kHz 540,00450 MHz ~22.43 dBm ~0.43 dB
824,000 MHz 934,000 MHz 100.000 kHz 824,57443 MHz 19.76 dBm -10.24 dB 850,000 MHz 860,000 MHz 100.000 kHz 550.83417 MHz -4D.84 dim -27.84 dB
]" T R BEBEEEE
( )i J v

Date: 24, SEP.2022 22-58 42

Date: 24 SEP.2022 231223

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2022 23.04.12

|| Spectrum ?
Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AR | SPURIGHE CHBEKABS_ PABS
20 dpimit Gheck ‘ PAES 5y EHePE Qb ps
e GPURIOUS [INE ABS BAES ine _§PURIOUS_| INE_ABS_] PARS
10 dBm: 10 dam
o ds N ontsaplr ey it AR, e e Y SN ENU ST
W }
-10 dem T -0 de
SPURIOUS_LINE_ABS J | I
-20 dém ,I |\ -20d ‘
-30 dam ! denmn =
-40 dBm -40 dBr = —=s
— =]
/,_a-‘ M""-.\
-50 dBm -50 dB =
T
Bm -60 dBm
=70 dBm -70 dBn
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,80420 MHz -38.37 dBm -26.37 d& 539.000 MHz 849,000 MHz 100.000 kHz 542.64136 MHz 3.26 dBm -26.74 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.98352 MHz2 -36.54 dBm -23.54 dB £49.000 MHz 850.000 MHz 100.000 kHz 540.00845 MHz -36.11 dBm -23.11 dB
824.000 MHz 834.000 MHz 100.000 kHz 83221678 MHz 2.51 dBm -27.49 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.21479 MHz -38.69 dBm -25.69 dB
)
1 [ Jjd ) 1 ]

Date: 24 SEP.2022 23:17.53

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A47 of A95




SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 1007100
@1 Avgpwr @1 AvgPwr
imit ¢heck ,ZﬁlngE‘L?MElﬂFBEKLEL paks

20 uhﬁm SPURIOUS_|INE_ABS 3 the $purious JINE ABS | PARS n

10 dem ‘ 10 dem J l

Jlk 1

-10 d&m M\n -10 dB I

SFURIGUS . INE_AB3 j \ E \

20 dBm " 20d 4

-30 dBm

-30 dem f t

o S I

AN o e

v " B W

LT J

.|/ AT e\ J WD ] ‘ A

-50 dBm L (50 l.k

-60,48m -60 dBm ]

h‘“‘—“—-v—

=70 dBm =70 dBmr

Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.19680 MHz -46.72 dBm -33.72 dB 839,000 MHz 849,000 MHz 100.000 kHz 848.41558 MHz 18.62 dBém -11.38 dB
823.000 MHz 824,000 MHz 100,000 kHz 823,99650 MHz -24.16 dBm -11.16 dB 240,000 MHz 850,000 MHz 100.000 kHz §40.00050 MHz -24.40 dBém -11.40 dB
824.000 MHz 934,000 MHz 100,000 kHz 824,57443 MHz 18.67 dBm -11.33 dB 550,000 MHz 960,000 MHz 100.000 kHz 852,84216 MHz -46,07 dBm -33.07 dB

Y
Il - ( )i ] -

Date: 24, SEP.2022 23:00:32

Date: 24 SEP.2022 231413

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2022 23.06.02

Spectrum :E' Spectrum Y
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
AF | SPURIGHIE CHBEKABS _ PARS
o0 ghimit ¢heck PAKS o) di&w»’(imbsh B
Ine _EPURIOUS_| INE_ABS PABS ine _§PURIOUS_| INE_ABS | PARS
10 dem 10 dem
ods L3 o de¥
-10 dem k 40 dB ,
-20 dBm J L 20d \‘
-30 dBm ,4[ 50 dem T
-40 dBm > 40 dBrr 3,
_,-«—-‘*—"‘M 5—‘%—1‘*—-—_,\
50 dBm 50dB ——
60 o] 40 dem —
e
70 dBm 70 demn
Start 815.0 MHz 3003 pts Stop 834.0 MHz || |['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALlimit | Range low | RangeuUp | REBW | Frequency | powerabs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 922,98002 MHz -42.88 dBm -29.88 db 539,000 MH= 843,000 MH= 100,000 FH= 530.92408 1H= 107 dom —28.05 4B
£23.000 MHz 524.000 MHz 100.000 kHz 82399550 MHz -38.00 dBm -25.00 di §49.000 MHz 850,000 MHz 100.000 kHz 949.00150 MHz -38.10 dBm -25.10 dB
524.000 MHz 534.000 MHz 100,000 kHz 832 58541 MHz 1.96 dBm -28.04 d8 850,000 MHz 860,000 MHz 100.000 kHz 850.06494 MHz -41.14 dBm -28.14 dB
Y
| ( ]l ] 1 ]

Date: 24 SEP.2022 23:19.43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number

1 A48 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = spectrum 'y
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Pabs Limit LLM:-\.I\
10 dpe BPURIOUS_LINE_ABS PARS 10 &g —JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ARS
20dB 20 dB
-30 dBm -30 dBm
-40 dBm 40 dBm
] 1
50 dB I — ~—— 50 dB 1 e x
50 dB i 60 4B [
o ,
-70 dBm 70 dém
-80 dam -80 dBm
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit | Range Low Rangeup | RBW | Freguency Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -63.86 dém -50.86 db 30.000 MHz 815,000 MHz 100.000 kHz 77478886 MHz -64.05 dém -51.05 de
860.000 MHz 1.000 GHz 100.000 kHz 967.34266 MHz -63.20 dbm -50.20 dB 860.000 MHz 1.000 GHz 100.000 kHz 862.86713 MHz -63.45 dBm -50.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,64859 GHz -44.70 dBm -31.70 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,67258 GHz -45.04 dBm -32.04 dB
2.000 GHz 7.000 GHz 1.000 MHz 6,98675 GHz -49.00 dém -36.00 db 3.000 GHz 7.000 GHz 1,000 MHz 6,98575 GHz -49.24 dém -36.24 d&
7.000 GHz 5.000 GHz 1.000 MHz 877781 GHz -50.87 dBm -37.87 db 7.000 GHz 3.000 GHz 1,000 MHz 8.76681 GHz -50.88 dBm -37.88 dB
L il ] L ]l ] ( v
Date: 24, SEP.2022 21:36:49 Date: 24 SEP 2022 21:49:09
Highest Channel / QPSK
Spectrum | |u§l
Ref Level 0.00 dem Offset 4.80 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
i BS
10 adi_hl- PURIOUS JINE_ABRS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm — m...,.—‘m x
-60 dBm—It
w
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 714.37406 MHz -64.08 dBm -51.08 dB
860.000 MHz 1.000 GHz 100.000 kHz 872.09790 MHz -63.23 dBm -50.23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.84 dBm -31.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -48.92 dBm -35.92 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77231 GHz -50.92 dBm -37.92 db
L JU J « V.

Date: 24.SEP.2022 21:50:29

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number

1 A49 of A95




SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = spectrum 'y
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
. ! R
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
dB 20 dB
-30 dBm -30 dém
-40 dBm 40 dém
] |
R o | — ~ e
s0d [ o~ p S0 dB [ =
-60 dB 60 dB et
o "
-70 dBm -70 dém
-80 dBm -80 dém
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 778.10420 MHz -63.87 dBm -50.87 db 30.000 MHz 815.000 MHz 100.000 kHz 655.526849 MHz -63.80 dBm -50.80 d&
860.000 MHz 1.000 GHz 100.000 kHz 896.01399 MHz -63.37 dBm -50.37 dB 860.000 MHz 1.000 GHz 100.000 kHz 882.16783 MHz -63.25 dBm -50.25 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64850 GHz -44.,48 dBm -31.48 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,67058 GHz -45.19 dBm -32.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 697575 GHz -49.12 dBm -36.12 db 3.000 GHz 7.000 GHz 1,000 MHz 692176 GHz -49.18 dam -36.16 dB
7.000 GHz 5.000 GHz 1.000 MHz 8.79780 GHz -50.86 dBm -37.86 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.75881 GHz -50.92 dBm -37.92 dB
L i ] q - L J1 ] -
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Highest Channel / QPSK
Spectrum | luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-20 dBm
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I -
-50 dBm 1 — ~ o
-60 dBm——
o)
-70 dem
-80 dBm
-90 dBm
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 666.51299 MHz -63.69 dBm -50.69 dB
860.000 MHz 1.000 GHz 100.000 kHz 860.06993 MHz -63.25 dBm -50.25 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.69258 GHz -45.16 dBm -32.16 db
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -49.04 dBm -36.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.80380 GHz -50.85 dBm -37.685 dB

I

J

Date: 24.SEP.2022 22:16:31

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number 1 A50 of A95




SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 5/5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = spectrum 'y
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
. ! R
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
dB 20 dB
-30 dBm -30 dém
-40 dam r -40 dBm
50 dB -50 de
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-80 dBm -80 dém
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 778.49650 MHz -65.89 dBm -52.89 db 30.000 MHz 815.000 MHz 100.000 kHz 789.30410 MHz -66.23 dam -53.23 d&
860.000 MHz 1.000 GHz 100.000 kHz 99181818 MHz -67.36 dBm -54.36 dB 860.000 MHz 1.000 GHz 100.000 kHz 891.25874 MHz -67.90 dBm -54.90 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64900 GHz -41.92 dBm -28.92 d 1.000 GHz 3,000 GHz 1,000 MHz 1,66008 GHz -41.78 dBm -28.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -52.93 dém -35.93 db 3.000 GHz 7.000 GHz 1,000 MHz 6.94826 GHz -53.08 d&m -20.08 d&
7.000 GHz 5.000 GHz 1.000 MHz 7.41315 GHz -58.62 dBm -45.62 dB 7.000 GHz 9.000 GHz 1.000 MHz 891527 GHz -58.72 dBm -45.72 dB
L i ] q - L J1 ] -
Date: 24, SEP.2022 222857 Date: 24 SEP 2022 22:41:20
Highest Channel / QPSK
Spectrum | luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
. Lo
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| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm L s
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-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -65.00 dBm -52.00 dB
860.000 MHz 1.000 GHz 100.000 kHz 861.60839 MHz -67.75 dBm -54.75 db
1,000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -41,55 dBm -28,55 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -52.97 dBm -39.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.79555 GHz -58.56 dBm -45.56 dB
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Report No. : FG282609B

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = spectrum 'y
Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 7789.49650 MHz -65.96 dBm -52.96 db 30.000 MHz 815.000 MHz 100.000 kHz 787.34258 MHz -66.53 dBm -53.53 dB
860.000 MHz 1.000 GHz 100.000 kHz 950.13986 MHz -67.90 dBm -54.90 dB 860.000 MHz 1.000 GHz 100.000 kHz 997.41259 MHz -67.73 dBm -54.73 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64050 GHz -42,20 dBm -29.20 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,66458 GHz -41.99 dém -28.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 699775 GHz -52.82 dBm -35.82 db 3.000 GHz 7.000 GHz 1,000 MHz 696325 GHz -52.84 dam -39.84 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.13347 GHz -58.72 dBm -45.72 dB 7.000 GHz 9.000 GHz 1.000 MHz 896576 GHz -58.68 dBm -45.68 dB
L i ] q - L J1 ] -
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Highest Channel / QPSK
Spectrum | luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
W _,_,_"“.
-60 dBm L.. e
s
oy
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 794,79635 MHz -66.12 dBm -53.12 dB
860.000 MHz 1.000 GHz 100.000 kHz 988.60140 MHz -67.67 dBm -54.67 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -41.75 dBm -28,75 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -52.91 dBm -39.91 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.80155 GHz -58.46 dBm -45.46 db
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0056
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0057
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note: Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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s=amranas. FCC RF Test Report Report No. : FG282609B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.22 6.14 6.43 PASS
Sporton International Inc. (Kunshan) Page Number : Ab4 of A95

TEL : +86-512-57900158
FAX: +86-512-57900958
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Report No. : FG282609B

LTE Band 7 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum
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Middle Channel / Full RB/ 16QAM

Spectrum
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Middle Channel / Full RB/ 64QAM

Spectrum
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26dB Bandwidth

Mode

LTE Band 7 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.26

18.90

Spectrum o Spectrum o
Ref Level 26.00 dom  Offset 6.00 dB @ RBW 300 kHz RefLevel 26.00 dom  OFset 6.00 db @ RBW 300 kHz
lo At 30de SWT 189ps ® VBW 1MHz  Mode Auto FFT o Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
[@ 10k Max [@ 1Pk Max
- Mi[1] 12,98 dBm - Mi[1] 12.36 dém
20 der M1 2.5420730 GHz 20 dam 2.5428720 GHz
. P P ads X 26.00 dB ) _ 26.00 dB
10 dBn f Al ane il 19.261000000 MHzZ 10 den ittt ) 18.901000000 MHzZ
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CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result
M1 1 2.542073 GHz 12.99 dBm ndB down 19.261 MHz M1 1 2.542872 GHz 12.36 dém ndB down 18,901 MHz
T 1 2.52541 GHz -12.69 dam nde. 26.00 d& T 1 2.525569 GHz -13.05 dém nde. 26.00 d&
T2 1 2.54457 GHz -12.64 dam Q factar 132.0 T2 1 2.544471 GHz -13.47 den Q factar 134.5
g v v v
JU J GIRNNANND we JL J e
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Occupied Bandwidth

Mode

LTE Band 7 : 99%0BW(MHz)

BW
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Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 2.533362 GHz 13.91 dBm M1 1 2.532403 GHz 13.17 dém
T 1 2.526049 GHz 8.68 dém Oce Bw 17.902087902 MHz T 1 2.525969 GHz 9.10 dém Oce Bw 16.061938062 MHz
T2 1 2.543051 GHz 8.31 dam T2 1 2.544031 GHz 7.80 dar
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
ectrum @ (| spectrum A
Ref Level 26.00 dbm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 Avgpwr @1 AvaPwr
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Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
2,475 GHz 2,494 GHz 1.000 MHz 2.49197 GHz -40.31 dBm -15.31 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56066 GHz 20.82 dBm -9.18 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49593 GHz -39.76 dBm -26.76 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -15.95 dBm -5.95 dB
2,496 GHz 2.499 GHz 1.000 MHz 249897 GHz -36.85 dBm -26.85 d& 2,571 GHz 2.575 GHz 1.000 MHz 2,57104 GHz -35.67 dBm -25.67 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -17.31 dBm -7.31dB 2.575 GHz 2,576 GHz 1.000 MHz 2.57500 GHz ~45 63 dBm ~32.83 dB
2.500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 20.57 dBm -9.43 dB 2,576 GHz 2,595 GHz 1.000 MHz 2,57823 GHz -38,59 dBm ~13.50 dB
T
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Highest Band Edge / Full RB
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Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | __Powerabs | Alimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49390 GHz -39.05 dBm -14.05 d& 2,565 GHz 2,570 GHz 100.000 kHz 2,56886 GHz 6.59 dBm -23.41 dB
2,494 GHz 2.496 GHz 1.000 MHz 2,49585 GHz -33.33 dBm -20.33 d& 2,570 GHz 2,571 GHz 100.000 kHz 2,57001 GHz -28.76 dém -18.76 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -27.05 dBm -17.05 dB 2,571 GHz 2,575 GHz 1.000 MHz 2,57103 GHz -23.85 dBm -13.85 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -28.81 dBm -19.81 d& 2.575 GHz 2.576 GHz 1.000 MHz 2.57525 GHz -34.57 dBm -21.57 dB
2,500 GHz 2.505 GHz 100.000 kHz 2,50434 GHz .58 dBm -23.42 dB 2.576 GHz 2,595 GHz 1,000 MHz 2,57739 GHz -34.66 dBm -9.66 dB
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LTE Band 7 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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2,475 GHz 2.494 GHz 1.000 MHz 2.49212 GHz -34.68 dBm -9.68 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56064 GHz 10.70 dBm -10.30 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -40.07 dBm -27.07 dé 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -16.91 dBm -6.91 dB
2,496 GHz 2.499 GHz 1.000 MHz 249896 GHz -30.59 dBm -20.59 d& 2,571 GHz 2.575 GHz 1.000 MHz 2,57200 GHz -34,96 dém -24.96 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -16.20 dBm -6.20 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57505 GHz 45,56 dBm ~32.56 dB
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2.475 GHz 2.494 GHz 1.000 MHz 2,49399 GHz -39.96 dBm -14.96 dB 2,565 GHz 2,570 GHz 100.000 kHz 2,56739 GHz 5.97 dBm -24.03 dB
2,494 GHz 2.496 GHz 1.000 MHz 2,49593 GHz -34.70 dBm -21.70 d& 2,570 GHz 2,571 GHz 100.000 kHz 2,57000 GHz -30.65 dém -20.65 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49884 GHz -29.25 dBm -19.25 d8 2,571 GHz 2,575 GHz 1.000 MHz 2,57101 GHz -26.46 dBm -16.46 dB
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2,500 GHz 2.505 GHz 100.000 kHz 2,50350 GHz 5.75 dBm -24.25 dB 2.576 GHz 2,595 GHz 1.000 MHz 2,57624 GHz -35.89 dBm ~10.89 dB
T
1 ] v ( )il ] t ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AH8

Page Number

: A59 of A95



SPORTON LAB.

FCC RF Test Report

Report No. : FG282609B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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